


 
 
 
 
 
 
 
 
 

 
FINAL REPORT 

 
CHURCHILL COUNTY 

 
WATER RESOURCE PLAN 

 
25 YEAR (2000 - 2025) 
50 YEAR (2000 - 2050) 

 
 
 
 
 
 
 

October 8, 2003 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Prepared By: 
 

 
 

   



TABLE OF CONTENTS 

1. EXECUTIVE SUMMARY 1-1

2. INTRODUCTION 2-1

3. EXISTING WATER RESOURCES 3-1

3.1 SURFACE WATER 3-1 
3.1.1 TRUCKEE RIVER: 3-1 
3.1.2 CARSON RIVER: 3-9 
3.2 LAHONTAN VALLEY GROUND WATER 3-12 
3.3 LEGAL AND ADMINISTRATIVE RESTRICTIONS TO WATER SUPPLY 3-17 
3.4 PROJECTED IMPACT UPON GROUND WATER RECHARGE: 3-35 
3.5 GROUND WATER RESOURCES IN THE DIXIE-FAIRVIEW VALLEY AREA: 3-36 

4. POPULATION & WATER DEMAND PROJECTION 4-1

4.1 POPULATION PROJECTIONS 4-1 
[...]
measured again at the outlet of Lahontan Dam averaged 17.3 ppb for the period June 

1990 to November 1999.  Interestingly, the arsenic concentration of the Truckee Canal, 

Final Report Churchill County Water Resource Plan       Water Research & Development, Inc. 
25 Year 2000 – 2025                                               
50 Year 2000 - 2050   

5-3



measured at its discharge point into Lahontan Reservoir, averaged 14 ppb for the 

period January 1991 to November 1999.  See summary data from NDEP in Appendix 

5.0.  Trihalomethane precursors are present in these surface waters.  Any proposed 

treatment process must not, therefore, form trihalomethanes (THM).  Cryptosporidium 

as well as Giardia, legionellae and heterotrophic bacteria are also assumed to be 

present in these surface waters.  Additionally, seasonal accumulations of algae occur in 

the Reservoir and must be mechanically separated and treated to maintain treatment 

plant influent flow rates and control odor and color levels in the finished water. 

 

Basalt Aquifer Ground Water:  Ground water quality of the basaltic aquifer used by 

the City of Fallon, the Naval Air Station, Kennametal Industries and the Fallon Indian 

Tribe is generally good and meets the State of Nevada MCL criteria, excepting arsenic, 

which is currently set at 0.05 mg/l or 50 ppb.  The reported arsenic concentrations of 

these deep basalt wells typically average about 0.10 mg/l or 100 ppb.  While the arsenic 

concentration of this ground water source exceeds the current MCL for arsenic by a 

factor of two, there have been no documented or undocumented adverse human health 

effects attributed to this water supply by domestic users in Lahontan Valley (BHPS, 

1988). 

 

Due to the relatively high ratio of sodium to calcium and magnesium and a relatively 

high total dissolved solids (TDS) concentration of about 550 mg/l, this source of water is 

somewhat limited as an irrigation source for turf and ornamentals.  Due to the high 

sodium adsorption ratio (SAR) reflecting the ratio of sodium to calcium and magnesium, 

reduced infiltration or ponding may occur on heavier soils. 

 

Shallow & Intermediate Aquifer Ground Water:  Based upon the tabulation of 2792 

water quality reports on file with the Nevada Bureau of Health and Protective Services, 

for wells developed in the shallow and intermediate aquifers in Lahontan Valley, 40% 

exceeded a recommended MCL (500 ppm) for total dissolved solids, 34% exceeded the 

current MCL (0.05 ppm) for arsenic, 29% exceeded the MCL (0.10 ppm) for manganese 

and 21% exceeded the MCL (10 ppm) for nitrate.  In respect to arsenic at the 2006 MCL 

Final Report Churchill County Water Resource Plan       Water Research & Development, Inc. 
25 Year 2000 – 2025                                               
50 Year 2000 - 2050   

5-4



of 10 ppb, about 68% of the water samples exceed this MCL.   See Table 5.2 “Historic 

Lahontan Valley Underground Water Quality & MCL Exceedence” and Appendix 5.2 for 

complete tabulation of these water quality reports presented and sorted by township, 

range and section in Lahontan Valley. 

TABLE 5.2  HISTORICAL LAHONTAN VALLEY UNDERGROUND WATER QUALITY
& MCL EXCEEDENCE1

CONSTITUENT MCL 
(ppm)

NO. OF 
RECORDS 

WHICH 
EXCEED 

MCL'S2

% OF 
RECORDS 

WHICH 
EXCEED 

MCL's

TDS 500 1103 40%
MAGNESIUM 150 30 1%
SULFATE 250 368 13%
CHLORIDE 400 117 4%
NITRATE 10 590 21%
FLOURIDE 2 203 7%
ARSENIC:
     Current Standard 0.05 955 34%
     2006 EPA Standard 0.01 1898 68%
     Detection Level 0.002 2656 95%
IRON 0.6 188 7%
MANGANESE 0.1 810 29%
COPPER 1 2 0%
ZINC 5 1 0%
BARIUM 2 0 0%
COLOR 15 342 12%
pH 6.5-8.5 506 18%

1 See Appendix 5.2 which is a tabulation of the water quality records sorted by Township, Range & Section.

2 There are a total of 2792 records in the data base, however some of them are duplicate wells sampled at
different dates.

 
Dixie Valley Ground Water:  Based upon current MCLs, the water quality of the 

ground water in the Settlement area within Dixie Valley is good.  Upon review of 9 well 

analyses, the average TDS is 306 ppm and individual wells vary from 236 ppm to 355 

ppm.  Higher TDS (in the order of 800 ppm to 1900 ppm) is reported in 2 wells located 

17 to 20 miles north of the settlement area.  (Areas to the north near the playa are not 

Final Report Churchill County Water Resource Plan       Water Research & Development, Inc. 
25 Year 2000 – 2025                                               
50 Year 2000 - 2050   

5-5



included in the proposed well field for the Dixie Valley Ground Water Development 

Project.). 

 

Arsenic concentrations for the 9 wells in the Settlement area average 15 ppb which 

exceed the current standard of 10 ppb.  The concentration of arsenic in these 9 

analyses varies from < 0.003 ppm to 0.025 ppm.  The average Fluoride concentration 

for the 9 wells is 4.42 ppm, which exceeds the State MCL of 2.0  ppm.  Individual well 

fluoride concentrations vary from from 0.30 ppm to 9.12 ppm and out of the 9 individual 

wells, 6 wells exceed the MCL for fluoride. 

5.3  WATER TREATMENT 
 

The following treatment processes are based upon treating the raw water to meet the 

current MCLs set forth by the State and to meet the anticipated Enhanced Surface 

Water Treatment Rule.  Regarding arsenic, the assumed treatment will result in a 

concentration of 2.0 ppb for the finished water.  No treatment is considered for the 

removal of radon from ground water based upon the State’s proposed “Multi-Media 

Program” for air quality control of this constituent. 

 

With regard to surface water (Lahontan Reservoir), conventional treatment processes 

are followed, whereby all constituents, including arsenic, would be treated to meet the 

MCL of 2.0 ppb.  Additionally, surface water treatment will include ozone treatment to 

assure the removal and/or deactivation of Cryptosporidium and the prevention of 

trihalomethanes (THM). 

 

Ground water treatment within Lahontan Valley for arsenic and manganese is presented 

as an option and is based upon the typical water quality analyses of the intermediate 

aquifer and basalt aquifer.   Ground water treatment within Dixie Valley is based upon 

limited water analyses taken from the Settlement area.  Treatment for fluoride and 

arsenic is presented as an option in the event treatment for these constituents is 

required.  Assuming the ground water source meets all MCLs, an option is also 

presented for both the Lahontan Valley as well as Dixie Valley for wellhead disinfection 

Final Report Churchill County Water Resource Plan       Water Research & Development, Inc. 
25 Year 2000 – 2025                                               
50 Year 2000 - 2050   

5-6



treatment only. 

 

Well Head Disinfection Treatment of Ground Water:  Under conditions where the 

ground water quality meets the primary and secondary drinking standards set by the 

State Bureau of Health Protection Services (State of Nevada) and acceptable standards 

for irrigation of agricultural crops and ornamentals, treatment of the water is limited to 

disinfection by chlorination to control bacterial contamination in the delivery and 

distribution conveyance system.  Treatment is achieved by the injection of chlorine gas 

into the discharge stream of the ground water well.  Contact time is achieved within the 

conveyance system (pipeline) prior to introduction into the distribution system.  Based 

upon water quality analyses taken in Lahontan Valley from the shallow and intermediate 

aquifers and in Dixie Valley, a significant portion of the wells meet the current MCLs set 

by the State of Nevada.  See Appendix 5.2. 

 

Drinking water standards are expressed in terms of maximum contaminate levels 

(MCLs) criteria set for certain inorganic, organic, and radionuclides constituents and 

related parameters.  These include: pH, color, turbidity, and bacterial occurrence and 

concentration.  Additionally, acceptable agricultural and ornamental water quality 

standards, including total dissolved solids (TDS), calcium, magnesium, sodium, sodium 

absorption ratio (SAR), and boron, must be met for successful irrigation of agricultural 

crops, turf, and ornamentals.  See Appendix 5.0 for drinking water standards (MCLs) 

and agricultural/ornamental irrigation standards and criteria. 

 

Treatment of Manganese Removal from Ground Water in the Intermediate Aquifer:  

Manganese is present in the Intermediate Ground Water Aquifer at concentrations up to 

1.22 parts per million (ppm).  For aesthetic reasons, water containing manganese is 

objectionable since precipitation occurs at the point of use when atmospheric oxygen is 

brought into contact with the water.  Precipitation of manganese causes brown to black 

stains in plumbing fixtures and objectionable tastes in drinking water and beverages.  

Water containing manganese also stains clothing as well as sidewalks and structures.  

Water containing less than about 0.1 ppm manganese is not objectionable.  The State 

Final Report Churchill County Water Resource Plan       Water Research & Development, Inc. 
25 Year 2000 – 2025                                               
50 Year 2000 - 2050   

5-7



of Nevada enforces a secondary standard for this constituent at an MCL of 0.1 ppm. 

 

Additionally, higher concentrations of manganese result in the potential growth of 

microorganisms in the distribution system.  These accumulations reduce pipeline 

capacity, require higher chlorine dosages, and deplete dissolved oxygen levels.  

Sloughing or re-suspension of these accumulations at high flows causes high turbidities 

and complaints of discolored or “black” colored water. 

 

The method chosen for removing manganese is an adsorption/filtration process using 

chlorine as an oxidant and oxide-coated media, accomplished in a two step process.  

The coated media may be silica sand or “manganese greensand”, a proprietary media 

having an oxide coating.  In most cases up to 99% of the backwash water may be 

recycled.  Capital and annual O & M costs have been developed (Nolty, 2003) for well 

head treatment plants capable of treating discharges of 500 gpm, and 1,000 gpm.  See 

Appendix 5.3 for complete description of this method of treatment, associated facilities 

and capital and annual O & M costs. 

 

Treatment of Arsenic Removal from Ground Water from the Deep or Intermediate 

Aquifers:  The deep ground water aquifer yields water with an arsenic concentration 

averaging about 0.10 ppm, which is ten times as high as the current MCL for arsenic.  

Some intermediate aquifers yield water with arsenic concentrations varying from 0.10 

ppm to 0.33 ppm, while other shallow and intermediate aquifers yield concentrations of 

arsenic varying from zero to other levels below the current MCL of 0.01 ppm.  Since the 

EPA has set the MCL for arsenic at 10 ppb, this has been used to develop the cost data 

for this study. 

 

The method of treatment selected to remove arsenic is a Modified Coagulation/Filtration 

(MCF) process.  In this process, arsenite must first be oxidized to the arsenate state 

with chlorine, ozone, or other commonly used oxidant.  Then, coagulation chemicals are 

added (alum, iron salts [ferric sulfate or ferric chloride], or polymers) to destabilize the 

suspended particles to produce filterable solids.  Iron salts, especially ferric chloride, 

Final Report Churchill County Water Resource Plan       Water Research & Development, Inc. 
25 Year 2000 – 2025                                               
50 Year 2000 - 2050   

5-8



have usually been found to be more effective than alum, and are also effective over a 

wider pH range than alum.  Polymers are usually employed in addition to iron salts to 

enhance the effectiveness of the coagulation process and to reduce the required 

dosage of iron salts.  This process is more “operator friendly” than ion exchange 

methods since acids and caustics are not required, and further, the capital and 

operating costs are considerably less than for ion exchange using activated alumina. 

 

Capital and O&M costs have been developed for wellhead plants having a discharge of 

1,000 gpm utilizing the MCF process.  Additionally, capital and O&M costs for larger 

central plants with capacities of 8, 17 and 40 MGD are based upon the method of 

treating surface water by conventional methods of chemical coagulation, rapid/high 

energy mixing, flocculation, sedimentation, filtration, and disinfection.  These facilities do 

not include the screening devices for separation of debris and algae from the raw 

surface water. 

 

Treatment of Arsenic and Manganese Removal from Ground Water from the 

Intermediate Aquifer:  The intermediate ground water aquifer water has manganese 

concentrations from 0.24 to 1.22 ppm both, with and without arsenic ranging from 0.10 

ppm to 0.33 ppm.  Capital and O&M costs associated with the recommended treatment 

process assumes treatment for arsenic to less than 10 ppb ppb and manganese to 0.10 

ppm. 

 

The preferred method of treatment for both manganese and arsenic on a wellhead basis 

(500 gpm and 1000 gpm) is the MCF method as described for arsenic removal.  For a 

larger central plant of 40 MGD, the treatment facility will, by necessity, be similar to the 

conventional surface water treatment plant, excluding the screening of raw water for 

debris and algae. 

 

Treatment of Lahontan Reservoir Surface Water:  Generally, the water quality of 

Lahontan Reservoir is good.  See Table 5-1 in Appendix 5.0 from the “Nevada Rural 

Communities Water and Wastewater Plan, 1972.  Turbidities range from 5.5 NTU up to 

Final Report Churchill County Water Resource Plan       Water Research & Development, Inc. 
25 Year 2000 – 2025                                               
50 Year 2000 - 2050   

5-9



14.0 NTU, total dissolved solids (TDS) at less than 300, with moderate color and 

alkalinity.   Arsenic concentrations however approximate 17 ppb which exceeds the 

MCL of 10 ppb for this constituent.  As stated in the water treatment appendix, the EPA 

addressed the Crypto issue in LT1 by tightening the regulations on filter performance.  

The use of ozone to inactivate Crypto will not be required unless, per the expected 

requirements of LT2, elevated levels of Crypto are present in the source water.  

However, given that there is seasonal algae present in the Lahontan Reservoir, and 

because algae frequently cause disinfection byproducts when chlorine is used, the 

treatment scheme recommended for this water supply includes ozone disinfection to 

mitigate the potential DBP formation problem. 

 

Approximately 50% of the 20 ppb of arsenic in this surface water source must be 

removed to achieve the MCL of 10 ppb.  Data developed at numerous locations since 

the 2000 report, including conventional plants, indicate that up to 95% of the arsenic 

can be effectively removed by the filters in a conventional treatment plant through the 

oxidation filtration process by feeding ferric chloride. Data indicates that the percentage 

of arsenic removed is a function of the amount of ferric chloride used. 

 

Conventional treatment consisting of chemical coagulation followed by rapid high 

energy mixing, flocculation, sedimentation, filtration and disinfection is the only viable 

option that is widely accepted for treatment of the surface water from Lahontan 

Reservoir.  Due to the varying thermocline (See Figure 5-1 Water Conditions at Dam 

Site - Lahontan Reservoir in Appendix 5.0) it is recommended to construct an intake 

along side the existing irrigation intake structure that is capable of taking water at 

different depths.  Vertical low-head, high discharge, propeller-pumps would discharge 

the water over the dam and to the treatment plant located on the right bank of the River 

below the dam.  The raw water would be diverted through bar racks and thence through 

a traveling screen and a dissolved-air flotation mechanism for removal of finer materials 

Final Report Churchill County Water Resource Plan       Water Research & Development, Inc. 
25 Year 2000 – 2025                                               
50 Year 2000 - 2050   

5-10



and seasonal algae.  Ozonation facilities are included to ensure that Cryptosporidium 

inactivation can be accomplished and THM formation is prevented.  Chlorination 

facilities are included along the with ozonation facilities in order to provide a chlorine 

residual in the transmission, distribution, conveyance and storage system.  See 

Appendix 5.3 for complete description of this process.  Two plant sizes are considered, 

one for 20 MGD and a second at 40 MGD. 

 

Treatment for Fluoride and Arsenic for Dixie Valley Ground Water: Some of the 

ground water analyses from ground water wells in Dixie Valley (Valley) in the Settlement 

Area have fluoride concentrations in the range of 9.12 ppm.  The State of Nevada MCL 

for fluoride is 1.8 ppm.  If upon test pumping of existing wells in the Valley, or upon the 

development of new wells, results in fluoride concentrations higher than the MCL, 

treatment for this constituent must be considered.  Additionally, some wells in the Valley 

have arsenic concentrations in the range of 15 to 25 ppb.  Since the MCL for arsenic 

has been set at 10 ppb, treatment for removal of this constituent must also be made. 

 

An ion exchange method using activated alumina and pH adjustment is required for 

fluoride and arsenic removal.  Such treatment includes oxidization with chlorine to 

change trivalent arsenic to a pentavalent form.  The three plant sizes considered are 

1500 gpm wellhead treatment, 18 MGD, and 40 MGD central plants. 

 

For purposes of comparing different water sources of varying water quality, the following 

water treatment alternatives are considered: (1) Ground water disinfection at the well 

head at 1000 gpm, (2) Lahontan Valley ground water removal of  manganese at the well 

head at 1000 gpm, (3) Lahontan Valley ground water removal of arsenic at the well 

head at 1000 gpm, (4) Lahontan Valley ground water removal of arsenic and 

manganese at the well head at 1000 gpm and at a central 40 MGD plant, (5) Lahontan 

Reservoir surface water treatment by conventional treatment at 40 MGD, and (6) Dixie 

Valley ground water treatment for fluoride and arsenic by a 40 MGD plant.  Table 5.3 

summarizes the capital and annual O&M costs associated with these water treatment 

alternatives. 

Final Report Churchill County Water Resource Plan       Water Research & Development, Inc. 
25 Year 2000 – 2025                                               
50 Year 2000 - 2050   

5-11



TABLE 5.3  WATER TREATMENT ALTERNATIVE CAPITAL & ANNUAL O&M COSTS

TREATMENT PLANT ALTERNATIVE PLANT / 
TREATMENT / 

SIZE

CAPITAL COST1 ANNUAL O&M COST1

$x1000 $x1000

Groundwater Disinfection2 Well Head 
Chlorination 

1000gpm

$30 $10

Groundwater Manganese Removal3 Well Head 
Adsorption/Filter 

1000 gpm

$1,129 $145

Groundwater Arsenic Removal4 Well Head       
MCF            

1000 gpm

$1,133 $200

Groundwater Manganese & Arsenic Removal5 Well Head       
MCF            

1000 gpm

$1,133 $200

Groundwater Manganese & Arsenic Removal6 Conventional     
40 MGD

$37,376 $4,115

Surface Water Conventional7 Conventional     
40 MGD

$42,981 $2,789

Dixie Valley Groundwater Fluoride & Arsenic 
Removal8

Ion Exchange     
40 MGD

$28,212 $1,937

1 Based upon 2002 costs in $x1000

2 Treatment of the groundwater by chlorination at the well head.  Contact will be achieved within the pipeline.

3 Treatment of Lahontan Valley groundwater for the removal of manganese by an adsorption/filtration
process using a proprietary (manganese greensand oxide or silica sand.

4 Treatment of Lahontan Valley groundwater for the removal of arsenic by an Modified Coagulation / Filtration 